@ ®

=I(SL

Komnnekrauin
Komnaekmayus

[eTtani KpoHWTENHA
Details of the wall mount

HacTiHHWMI KpOHLWTEeNH
Wall plate

Mo3HayeHHA Kinbkictb
Marking Quantity

@ 1

KpOHLWTENH KpinaeHHs

Mounting bracket
Mo3HayeHHA Kinbkictb
Marking Quantity

@ 1

Komnnekr KpinneHHA
Set of fasteners

[na kKpinneHHA NAacTUHKU A A0 CTiHK
For mounting the plate A to the wall

/ Mo3HayeHHA \

Marking

©

Kinbkictb
Quantity

Orobens 10x50 4 wr.
LWypyn 6x50 4 wr.
LWainba M8 4 wt
Mnact. xomyT 2 WrT.

Dowel 10x50 4 pcs
Screw 6x50 4 pcs
Washer M8 4 pcs

Plastic clamp 2 pcs
N J

[na KpinneHHs KpoHwTelHa B oo naHeni
For mounting the bracket B to the TV

[ Mo3HayeHHA \

Marking

®

Kinbkictb
Quantity

BUHT M6x12 4 wrT.

BUHT M6x16 4 wWrT.

BUHT M8x16 4 wrT.
Kntoy wecturpaH. 1 wrt

Screw M6x12 4 pcs
Screw M6x16 4 pcs
Screw M8x16 4 pcs

Allen key 1 pcs
\ J

@ ®

=I(SL
T ~\

HacTiHHMI KPOHLUTEMH 3 PeryibOBaHMM KyTOM Haxmy Ta
nosopoTtom ansa PK (LCD/LED) Tenesi3opiB i MOHiTOpiB

KSL WM226T

Mpu3HayeHn ana naHenemn 3 KpinuabHUM 6nokom VESA 75x75,
100x100, 200x100 200x200 mm i MaKCMManbHO Baroto 25 Kr.

[akyemo 3a B1bip npoaykuii KSL!
BcAa npoaykuia KSL BupobnseTbes B YKpaiHi i Ha Hel HaAAETbCA A0BIYHA rapaHTia!
Byab nacka, yBaXKHO 03HaMOMTECH 3 AAaHO0 IHCTPYKLEIO Nepes, NoYaTKOM BCTAHOB/IEHHA KPOHLUTEWHY!
MoHTaX NOBUHEH NPOBOAMUTUCH Y CYBOPIl BiANOBIAHOCTI A0 IHCTPYKLi!

IHCTPYKUiA 3 BCTAaHOBNEHHA

Heob6xiaHuWI ANA BCTAHOBNAEHHA IHCTPYMEHT:
— oniBeub (419 PO3MITKM MiCLLb CBEPANIHHA)
— piBeHb (419 NPaBUABbHOTO FOPU3OHTAZILHOTO BCTAHOB/IEHHA KPOHLUTEMHA)
—nepdopatop i byp aiametpom 10 i LOBKMHOK He meHLe 85 mm
— BMKpPYTKa XpecToBa (41 NPUKPYyYyBaHHA rBUHTIB L0 NaHeni)
— MOJIOTOK (/19 3abMBaHHA aHKepis abo aAtobenis)
— K/itou raikosuit Ne10 (ana 3aKkpyvyBaHHA rBUHTIB abo aHKepiB)

- J

FENG R
Wall mount with adjustable tilt

and turn for LCD (LCD / LED) TVs and monitors

KSL WM226T

Designed for TVs with the mounting unit VESA 75x75, 100x100,
200x100 200x200 mm and a maximum weight of 25 kg.

Thank you for choosing KSL! All KSL products are made in Ukraine. Please read these
instructions before installing the wall mount! Installation should be carried out in strict
accordance to the instructions!

Installation Instructions

Tools required for installation:
— Pencil (to mark the drilling locations)
— The level (for proper horizontal mounting bracket)
— Punch and drill diameter of 10 and a minimum length of 85 mm
— Phillips screwdriver (to tighten the screws to the panel)
— Hammer (for driving anchors or dowels)
— Wrench Ne10 (for tightening the screws or anchors)




3aranbHi BUMOrn 6e3nekn. KpoHWTEVH NpU3HAYeHUin ANA BCTAHOBAEHHA Y BHYTPILWHIX NPUMILLEHHAX. epl Hix
MOHTYBATU KPOHLITEIH, NepeKkoHaNTeca y BiACYTHOCTI MPOXOAMKEHHA Ha MicLi KpinAeHHA eNeKTpUYHoro Kabesnto,
ra3onpoBOAY, CAHTEXHIYHMX PO3BOAOK i iHWMX KOMYHiKaLii. Hikonn He BCTAaHOBAOWTE YaCTUHM, LWLO MatoTb AedeKTu.
KpinneHHa, WwWo BXoAWTb B KOMMEKT, NpusHayeHe Ana 6eTOHHMX abo LerenbHWX CTiH, TOBLYMHA LUTYKATYpPKU He
NOBMHHA NEPeBULLYBaTM 3 MM. [InA iHLWUMX BUAIB CTiH 3HAA06UTLCA iHLWE KPINJeHHA.

General safety requirements. The wall mount is designed for installation indoors. Before mounting bracket, make sure
no passing in place of mounting electrical cables, gas, plumbing and other communications interconnections. Never
install parts with defects. The included fasteners are designed for concrete or brick walls, plaster thickness should not
exceed 3 mm. For other types of walls need other fasteners.

Kpok 1
/ . Step 1

BigKPYTUTU FBUHTM 3 OTBOPIB 2, NMOCNABWUTU TBUHTU B
otBopax 1. Micna 4yoro pos’edHaTV KpOHWTeWH B i
KPOHLUTEWH A.

Remove the screws from the holes 2, loosen the screws in
the holes 1. Then disconnect the bracket B and the
bracket A.

Kpok 2 N\
Step 2

/BMKODMCTOBVI-O"IM KPOHWTeWH A fAK WabnoH, a TaKoX
piBEHb 3 KOMMNJEKTY iHCTPYMEHTIB, PO3MITUTM Micue
MalbyTHbOI YCTAaHOBKM KpinaeHHs 3rigHo 4-x oTBOPiB B
KPOHLWTEWHi A; OTBOPM MOBMHHI PO3TalIOBYBATUCA
rOPU30HTaNbHO. BukopucToBytoun nepdopartop,
npoceBepaanTn y cTiHi 4 otBopu Aiametpom 10 mm i
MubuHoo He meHwe 60 mm. Bctasutn atobeni C B
OTBOPW. 3aKPiNUTK NAACTUHY A Ha CTiHi, BUKOPUCTOBYHOUM
wypynu 3 komnaekty C. 3a HeobxiZHOCTI AoBecTu
NOMOXEHHA KpOoHWTeiHa A [0 TOPU3OHTANbHOrO,
NPOKPYTUBLLM OO B OBa/IbHUX OTBOPAX.

Using A plate as a template and the level of the sets, mark
the place of the installation according to 4 mounting holes
in the plate A; holes should be placed horizontally. Using a
hammer, drill the 4 holes in the wall with a diameter of
10mm and a depth of at least 60 mm. Put the dowels C
into the holes. Fix the plate A on the wall using the
supplied screws C. If necessary bring the position of the

Kpok 3
Step 3

~

BnbpaTh 3 KOMNNEKTY KpinaeHHa D reMHTM BiANOBigHOT
OOBXWHW i AiameTpy. BMKOpUCTOBYITE nuwe po3mip
rBMHTIB, BKa3aHWW B IHCTPYKUii [0 Tenesisopa!l
3aKkpinuTM Ha naHeni Tenesi3opa KpoHWTEWH B,
BMKOPUCTOBYIOUM TBUHTU 3 KOMMAEKTY KpinaeHHs D.
AKLLO HeobXifAHOro Po3mipy rBUHTIB He NepeabayeHo B
KOMMNEKTi, BaM HeobxigHo npuabaTti ix camocTiliHo.

Choose from a set of fasteners D screws of an
appropriate length and diameter. Use only the size of
screws specified in the instructions to your TV! Fasten
the bracket B to the TV using the included screws from
the set D. If required size of screws is not provided in the
kit, you will need to purchase them by yourself.

bracket A to the horizontal by scrolling it in the oval holes.

Yeara! llicna BCTaHOB/IEHHA KPOHLUTENHY NepeBipUTU HaAiMHICTb MOro KPiNAeHHA A0 CTiHK.
Caution! After installation the plate check the reliability of the bracket to the wall.

\_

)

YBara! Micna BCTaHOBNAEHHA KPOHLUTENHY NepeBipuUTM HaAiAHICTb MOro KPIiNJIeHHA [0 CTiHW.
Caution! After installation the plate check the reliability of the bracket to the wall.

/

=P
\@/

Kpok 4
Step 4

~

HaBicutn  Tenesizop 3 KpoHwTeHom B Ha
nnacTuHy A (3adikcyBaTtu Ha rBuHTax B oTBopax 1).
BKpyTMTKM rBUHTM B oOTBOpM 2. BcTaHOBMTM
6axkaHui KyT Haxuay, nicna yoro 3adikcysatu,
3aTArHYBLUW FBMHTU B OTBOpax 2. BigperyntoBatn
6akaHWii KyT NOBOPOTY EKpaHy B 3-X NOBOPOTHUX
BY3/7iax KpoHwWTeMHa A i 3adikcyBaTm 1ioro,
3aTUCHYBLIM  iKCylOdi  TBUHTUM  Kalovem 3
komnnekty D. 3akpinutu gpoTtu Tenesizopa Ha
KPOHWTEWHi A 3a [A0MNOMOrol0  MAACTUKOBUX
XOMyTiB 3 KomnaekTy C.

Hang the TV with the bracket B to plate A ( fix the
screws into the holes 1). Screw the screws into the
holes 2. Set the desired tilt angle, then fix it by
tightening the screws in the holes 2. Adjust the
desired turn angle of the screen in three rotary
units A bracket and fix it, holding the locking
screws with the supplied key D. Lock the TV wires
on the bracket A with plastic clamps supplied C.




